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Client Name Dongguan Tianyi Plastic Technology Co., Ltd.
FZ: '55 Z % TPE, TPR, TPV, TPU
Name of product
Bl & T RFETR — BB A PR 2 7
Manufacturer Dongguan Tianyi Plastic Technology Co., Ltd.
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Trade mark & model
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Test sort

hiEERRAAEMNABRNRBRAF
CCIC Southern Testing Co.,Ltd.
o bk PRYNTTE L X PO AR T IE v % 43 5 T AR HSEL R fiB/P.C.. 518055

Address:Electronic Testing Building, No. 43 Shahe Road, Xili Jiedao, Nanshan District,
Shenzhen, Guangdong, China

HiE/TEL: 86-755-86913585 L E/FAX: 86-755-26627238
M tik/Internet: http:// www.ccic-set.com HLF {5 #6/E-Mail: manager@ccic-set.com

55 FL AR 2 LU F T RO AE,  nldE I A s Z M & (http:/lyz.cnca.cn) B8iF .
The authenticity of the report is subject to the encrypted electronic version, which can be verified through
the CNCA website (http://yz.cnca.cn).
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H 1% Checked By:
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Dongguan Tianyi Plastic Technology Co., Ltd.
REEMEACKBERED 5 T X B X G # 1 #

1/F, Building G, District B, Zhangluo 2™ Industrial District, Zhangmutou
Town, Dongguan City.

TPE, TPR, TPV, TPU

REET R —BIRPH AR A F

Dongguan Tianyi Plastic Technology Co., Ltd.
REEMaASKERZ 5~ TUkIX B X G # 1 #

1/F, Building G, District B, Zhangluo 2" Industrial District, Zhangmutou
Town, Dongguan City.

2021.04.16
2021.04.16~2021.04.23

ZFER I Commission Test

EN71-3:2019-5R it @t i P TR U R & &
EN71-3:2019 — Migration of certain elements in the specified specimen(s)
as listed

227515 EN 71-3:2019, M H71{X#&: ICP-MS

With reference to EN 71-3:2019, analysis was performed by ICP-MS
EN71-3:2019-5 R 4R ERE M P HIT B TR &= otk
EN71-3:2019 — Migration of certain elements in the
specified specimen(s) as listed

HEJ Date:

Apr. 25, 2021 Apr. 25, 2021
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CCIC Southern Testing Co.,Ltd.
MR4i: 518055

Add: Electronic Testing Building, No. 43 Shahe Road, Xili Jiedao, Nanshan District, Shenzhen, Guangdong, China
M3k http:// www.ccic-set.com % & HLiE Tel: 0755-86913585 %K Fax: 0755-26627238



@ I Test Report YmS No.SET2021-04613 Page 3 of 6

FE S HiA Tested Components Description:

TS iU RS PR 5t B gE|
Specimen No. | Components Description Color and Material Item
SRERINiF b SR IVl
21-05504-1 | TPE, TPR, TPV, TPU ] ) ) . _l‘%m% % =
White plastic grains Migration of certain elements

FE 5 8 F Sample Photo:

iR TR R AR A E
CCIC Southern Testing Co.,Ltd.
o bk YIRS L X PN ATIE VR R 43 SRR E . 518055

Add: Electronic Testing Building, No. 43 Shahe Road, Xili Jiedao, Nanshan District, Shenzhen, Guangdong, China
Mik:  http:// www.ccic-set.com T:ZR HLiE Tel: 0755-86913585 f£ I Fax: 0755-26627238
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£k 5 Test Results:
T W Concentration (mg/kg) TR IR

Specimen No. MDL

K15 H Testing Item (s) 21-05504-1 (mg/kg)
& Antimony (Sb) N.D. 10
fitf Arsenic (As) N.D. 10
1 Barium (Ba) N.D. 10
% Cadmiun (Cd) N.D. 10

% Chromium (Cr)* N.D. 0.030
Y Lead (Pb) N.D. 10
7k Mercury (Hg) N.D. 10
fifi Selenium (Se) N.D. 10
£5 Aluminum (Al) N.D. 10
fill Boron (B) N.D. 25
%l Cobalt (Co) N.D. 10
i Copper(Cu) N.D. 20
%% Manganese (Mn) N.D. 10
. Nickel (Ni) N.D. 10
£ Strontium (Sr) N.D. 10
% Tin (Sn)# N.D. 3
Bt Zinc(Zn) N.D. 10

#%VE Note:
mg/kg=H Ji4rZ—=ppm

=

N.D.=RAGIE] N T R

mg/kg=part per million=ppm  N.D=Not Detected (less than MDL)
2. *=HURBLICRPATI D], FEHE— D =N
If this element was detected, further analysis of Chromium I11 & Chromium VI need to be performed.

3. #=WIRILTRPAS I B, FEIE L EY.

If this element was detected, further analysis of Organic tin need to be performed.

4. MM B ZIRER DR R

the material tested belong to Scraped-off toy material.

FREHE T ARGERA A

CCIC Southern Testing Co.,Ltd.
My ke PRINTTR L X FE AR OB 43 5 H A R B

M4 : 518055

Add: Electronic Testing Building, No. 43 Shahe Road, Xili Jiedao, Nanshan District, Shenzhen, Guangdong, China
M3k http:// www.ccic-set.com % & HLiE Tel: 0755-86913585 %K Fax: 0755-26627238
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Requirement of migration of certain elements content according to EN 71-3:2019, the limits are following:

T WEs B AR BRI B

TRAS BRI B B AR R H BT EA R
ZH AR Liquid or sticky toy Scraped-off toy
Dry, brittle, powder-like or . .
Parameter oliable toy material material material
(ma/kg) (mg/kg) (mg/kg)
B Antimony (Sb) 45 11.3 560
fi! Arsenic (As) 3.8 0.9 47
1 Barium (Ba) 1500 375 18750
% Cadmiun (Cd) 1.3 0.3 17
4 Chromium (111) 375 9.4 460
& Chromium (V1) 0.02 0.005 0.053
Yt Lead (Pb) 2.0 0.5 23
7k Mercury (Hg) 7.5 1.9 94
fili Selenium (Se) 375 9.4 460
£ Aluminum (Al) 2250 560 28130
fili Boron (B) 1200 300 15000
%k Cobalt (Co) 10.5 2.6 130
47 Copper(Cu) 622.5 156 7700
i Manganese (Mn) 1200 300 15000
B Nickel (Ni) 75 18.8 930
£ Strontium (Sr) 4500 1125 56000
£ Tin (Sn) 15000 3750 180000
M4 Organic tin 0.9 0.2 12
B Zinc(Zn) 3750 938 46000

******f&%é%ﬂi END OF REPQRT ******
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M4 : 518055

Add: Electronic Testing Building, No. 43 Shahe Road, Xili Jiedao, Nanshan District, Shenzhen, Guangdong, China
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Ao

STATEMENT

C IREARINE RN EHE LK.
The test report is invalid without stamp of laboratory.
C WETRN . MEANREFI
The test report is invalid without signature of person(s) testing and authorizing.
The test report is invalid if erased and corrected.
2% i PR R 00 45 1 AN T a2 A R R K
Test results of the report is valid to the test samples if sampling by client.
. “Ye I E RiEL CNAS AT .
“s”item to be outside the scope of authorized by CNAS.
C Y IB REUE R BN E T BENSEREXNTGTS%.
“Y¢”item to be outside the scope of CMA, the test method. data and results are
available for reference.
. REAEBEFERR, FAEESMEHEARE.
The test report shall not be reproduced except in full, without written approval of the
laboratory.
I ARERE RN, TERIIRES 15 RNEABAALETF, @RATRHE.
If there is any objection to report, the client should inform issuing laboratory within 15
days from the date of receiving test report.
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CCIC Southern Testing Co.,Ltd.
Mo wke ERYINTTEE L X PR ETLE YR B 43 5B FARNIKE  WRgm: 518055
Add: Electronic Testing Building, No. 43 Shahe Road, Xili Jiedao, Nanshan District, Shenzhen, Guangdong, China
M3k http:// www.ccic-set.com % & HLiE Tel: 0755-86913585 %K Fax: 0755-26627238
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